TECHNICAL GUIDANCE MANUAL
FOR THE KREGULATIONS PROMULGATED
PURSUANT TO SECTION 301 (g)

OF THE

CLEAN WATER ACT OF 1977

40 CFK PART 123 (SUBPART F)




Front cover illustration taken frar Pundamentals of Ecol 7, Eugene P. Cdunm,
1971 (Third Edition)



TABLE OF CONTENTS

I. Introduction

IT.

III.

IV,

A, Purpose of Manual

B. Statutory Background

C. Summary of Variance Process
D. Applicant Responsibilities
E. State Role

F. Regional Role

G. Early Consultation

Determining Factors in a Section
301(g) variance

A. Pollutant Check

B. Minimum of BPT

C. Minimum of Water Quality Standards

D. Other Point and Non-Point Sources

E. Maintenance of Water Quality to Protect:
. Public Water Supply
[...]
¢ -1C



'
wastewater cccurs, prov.éing for the urtake of the organ:c T
roctation of the disc alsc Keeps solids from settling in the dis

ank, provides oxygen to the bioclogical growth, and shears exce
growth from the disc surface. After desired detenticn times ar
achieved the effluent ex:its the tank area. Usually settling of
the sclids is required of the disc tank effluent. 1Influent ani

rotates, contact between the bilomass and crganic meterial in the

settled effluent concentrations are measured to determine remove

efficiencies. Organ*c and -hydraulic loadings for the disc unit

S
C .

must be simi.lar to a large scale facility. Recommended values
are: an organic loading of about 0.48 to 1.0 k? cf BCDy/m® of
media_and a hvdraulic lcadéding of 0.03 to 0.06 mi/day/m? cf
media®. In most cases multiple units are applied in ser.es tc
imprcve treztment efficiencies. Treatment parameters are crcan.c
and hvdraulic loadings, temperature, detention time, percen:
submerged, rotaticnal velocity and pellutant to be removed. Fer
nitrification of ammonia and organic nitrogen and denitrificat:cn
cf nitrates, detention times are extended, organic and hydraul:ic
loadings should be less, and additicnal units may be necesszry
STEAM STRIPFING

Pcllutant ATT.icabil:itvy

Stear stripring can ke usel tc remcve the fcllowing ncnccnven-
ticnel polluzTants CIZ, eamwcnia, T2C2, TKRN, sulficde, and crgan:ic
nitregern

Treztabilitv Arorcach

A veriety cf cclumns can e usel fcr the stripping process

Among therm are a packeld tcwer, a sleve tray distillaticn and &
turzzle car distillatien columt T Eguipment recuired for a bench-
scale treztartility stucdy using a packed column includes feed
tan¥s, heat exchancer, ané gpumps The column should be akocut ¢-
©¢ 3C-cm 1n diameter, 1.2- tc 1.€-m high, with Rashig rings oI
Ber. sadd’es as ccmroonly used packing materials. Full-scale
cclumns vary between C.€- and 3.1-m in diameter ancd 1.2- tc 1Z2-&
high. 7Trne feed water is purped frcm the feed tank though th
heat exchencer where 1t is Lbreought to near boiling point tempera-

tures. The wastewater enters the column near the top from the

side and is distributed everly by a common unit such as a sgray

cistributor. The wastewater flows down the column by gravity.

Stean enters from the si.ce at the bottom of the column and f£Icws
Up the column 1n a countercurrent fashion. The 1liguid anc stean

flow rates are sometimes expressed as a liqu'd to gas_ ratio.
Bench-scale flow rai®s should pe approximately 0.36_m3®/day for
liguid anéd 0.1 m3/cav for steam at about 1 to 2 p51a Full-sca
rates are as high as 45 m3/hr at 5 to 11 psi [4]). Effluent is
led to the

f
drawn off the bottom cf the column and can be recycle

dcata frem Treatability Menual, Volume III.

c -1



influent Ccndensate is remcved from the top ¢f the column. The
influent and effluent are analvzed and conpa*ed fer final trees-
ment efficiency. Operating parameters are feed ccncentratiens,
wastewater temperature, pressure, pH and llquld and gas feec
rates. Stripping cclumns are coften divided 1ntc several transfer
units, each unit being separated by a redlstr-bu,¢o“ and pacsing
suppczt plate, to improve treatmnent efficiency. Calculating the
rnumber of transfer units for a bench-scale or full-scale un:t :s

_____ Tom A L e o mars e Py N T TP R TRy S, B e SO
desClillcd 1l sevolial VL 1T IClClClllC pUllLlLItCalLlWilD.
Pt it et CaaliR ol iecb o B N aleah i ak M
SOV VLG Llia ~ s s VIV
DAYVt armée Amem I~k T8 o
UL - weisb ARrvd iV ad o u;
Wammrmmitanmts mrmal maAallesameen sramavrad Ay eAluant aveEyramed awm V0 - S
VWi vilivVOLi LA ViiG e FV‘-u\-Gllba PASTITA S A 2 = HI w2 d V Cid Ve wd B o Wi \‘-\a_———
liguid extraction) are COD, color, TOC, TKN, organlic nitrcgern,
and surfactcants.
Mranad=hviber Rewmyrm e,
B e e i EX el T A R
Amrcng the rany so.vents tha+t can be useld for the extractacr

rcng the many solivents that can be used for the extracticn
process are cruce oil, light cll, benzene, toluene, 1sopIozyi
ether, tricresvl phoschate, 2nd others. Thexre are tws tipes c¢f
extracticn co.urns thet can be used, sirmrcle gravity and rechani-
czllv agitazted. The sirzle gravity can ke the szray, sirszle
pacxed cr perfcrzted plzte tyre. The mechanically agirtatsl TiTe
can be thne fulsed packed, pulsed perfcrated or reciprccaiing
F.2te t»re. Facrel towers use a commen packing mac
Eerl saciles Arparetus for & labcratory bench-sca
€tanizrd serarazcry funnels. Using large batches ¢f s
222 the gzlvent ané wastewater to Zhe funrnels. Invert
nels arprecxarmetely 5C times per 1 <c 2 minutes 1g¢ reach eZul.lI-
rium extrazticn steacdy-state cenditions

2

CATTIN ATGATDTIAY
Pollutant Acclicebility
Carbcn adscrzticen can be used to remove the following nconconven-
ticnal pollutants: COD, phospherus, cclor, TOC, TKN, organ:ic
nitrogen, corrosion inhikitor, and surfactants.

Materials and apparatus needed to perform the bench-scale stuly
are several l-liter jars and mixers, and granular or powdered
carbon. Various known ameunts of carbon are placed in each jar
ranging from approximately 0.5 to 50 grams depending on the
nollutant concentration to be removed. Five hundred milliliters
pellutant concentration to be removed Five hundr

of wastewater are placed into each jar and mixed for 3 to 6

qobtained frem Treatability Manuel data sheets, Vclume IlIl.

C/IZ



hours. Samples are teken and anzlyzed for pollutant cc
tions. Reroval efficiency is determined by ccmparing the :nit:
ancd the fzual cencentraticn of the pollutant. This data can
be used to determine an adsorption isotherm that describes i
amount of pollutant adsorbed as a function of the pollutant
concentration. Depending on the results obtained, with the
suggested carbon dcsage range, it may be desirable to repeat tns
above procecdure using a different set of dosages to further
define the isotherm characteristics and removability potent.ial.
Additional continuous-flow bench-scale studies can be perforre_
similar to the filtrat:ion bench-~scale study prevaousl y discussed,
except thart activated carben 1s used as the media. .“-s tvpe cf
bench-scale stuéy is performed to compare various carbton satples,
check head loss agezinst flow rates and bed depths, check backwash
flow rate and efficiency of the system for pollutant remecval. o
either study, parameters ﬂ*a* affect performance are the influent
characteristic ancd concentration, the adsorptive properties cf
<he carben and the amount cf a::ivated carbon used.

=3
€

Follutent Atotlicafilily
Necnconventicnel pcllutants remcved bv chemical coxidaticon are:
222, amreonla-niTrccen, colcr, TIZ, i, sulfice, rgan.c nitnIc-
cen nd suriactants
Treatzbil:cTv iToroach
Mamy exidizing ecents can fe used in this chexical process, such
as chlcrine, crone, polzssium permancanate, hydrcgern percriie.
cnremic ac:d, scliuwn hupechlcIite, celc *Lm_hypoc“;o:;:e gnd meEnv
cirere. (Czcrne and czcrnaticn ere cdiscussed 1n & later secticn.)
Cerending cn the cxidéizing acent used, the pH may need to be
ad-usted tc prcovide cptimum cenditicns for the ox1dlz ng prscess
nd this can be accenplished by adding an appropriate acid ¢r
alkal: krparatus regulred for the bench-scale '"dy 18 & mixlnEg
vank, uses to mix the cxidizing agent and wastewater, and a
seTtling tanx ¢ p:eci;;tate any inscluble oxidized material,
etals, or cther resicdues. The first step in the process 1is <&

add the appropriate chemical to acdjust the pH. Next, in the
mixing tank acéd the cxidizing agent and the wastewater. Addl-
tional time may be allowed tc ensure complete mixing and cxici:i-
ing. Depending cn the oxidl zlng agent used, heat may be liber-
ated and cocling of the sample may be necessary. Additional
steps of adding more cxicant, readjusting the pHE and adding mcre
cxicdant, may be desmred. After all reactions are complete precip-
itaticn in the settling basin is suggested. The effluent from
the settling tasin is compared tc the original concentration to
determine percent remcvals. Parameters for this test include the
ox:d:izing acent used, its concentration, pollutant removal de-
sired, and pH.

13



Alir stripping may be used to remove the following nonconventicnal
pollutants ammenia, TKN, and free chlorine.

Treatabilitv Approach

Chemicals and materials required to perfcrm a bench-scale stuZy
are lime [Ca(OH),] which is used to raise the pH cf the waste-
water prior tc the stripping tower and a packing material, eirzher
plastic, wood, or PVC pipe, about 1.3-cm diameter. Apparatus
required for the bench-scale study inludes a rapid mix %tank, a
flocculation tank (for slow mixing), a settling tank, and the
stripping tower. A full-scale stripring tower is about €- o
7.5-m high and eguipped to handle a 2.4 to 6.0 m3/m2/hr hydraulic
lcading and a 2,25C *c 2,740 r? air/m® liquid air flow. Bench-
scale zpraratus should nct be as tall as a full-scale ur:it,
hcwever,” the hydraulic lcading ané air flow should te similar o

the full-scale unit. The first ster in the procedure is tc
cetermine the asrrexirmete amcunt of lime to add tc achieve a pH
cetweer 1C.% &and 11.5. The lirme slurry and the continucus flecw
ci wastewater are mixed in the rapid mix tank ard slcw mixed it
the L_ecoou’z>-on tany. Calcium phosphate ané calcium certbsonate
are setti.ed cut in the settliing kasin. The wastewazter flcws ¢
thne tor cf the tcwer and trickies down through the packing while
the air flow enters from the sides and up the tower in counter-
current fashicn. The interacticn of air end treated wastewzisrs
strirs the armmoniz end releases 1t Intc the atmcsphere throuzh zao
cut.et &t the tcp ¢f the tower. The effltent, which flcws cus
the rctiem ¢f the tcwer, 1s anelvzed and ccmpared with the nilu-
ernt concentreticn ¢f ammenia To determiné treatment-efficiency
Recarbonation and settling cf the f.nal effluent may be Jdesi.red.
Parameters for the stucdy are pkE, temperature, air to licu:d rzz.:
ancé packing maeterial and density.

NITRIFTICATION/DENITRIFICATION

Pcllutant Aprlicaebility

Nonconventional pecllutants removed by the nitrification/denisri-
fication process are: ammonia, TKN, nitrate, and organic
nitrogen.

Treatabilitv Aprrcach

There are several ways in which the nitrification/denitrificeticn
cf wastewater can be performed. Some of the methods are a trick-
ling filter, a rotating biological contactor (RBC), an oxidaticn
ditch (modified low-rate activated sludge process), ané & pacxei-
bed reactor. Bench-scale studies have been presented previcusly



cases longer detenticn times are required so that a.l cf the
nitrogen 1n the raw wastewater is converted to nitrate {(ni<tr:{
cation step) prior tc the anaerobic (denitrification) ster.
Lower BOD lcadings are also required. The effects of temper
on the nitr:ificaticn/denitrification process should be
ccnsidered.

fcr all of these rrocesses, excert an oxidation ditch. In zl.

§ir

An oxidation ditch 1s similar to arn aerated lagoon, except thez<
there is a constant flow around the ring-shaped ditch. The
fuill-scale operation for an oxidation ditch requires a rinc-

shaped channel eprproximately l- to 1.5-m deep, a mean cel. r
tion time of 20-3C days, and a hydraulic detention time of .
hours. Bench-scale operations may need to operate at near f.
scale ccnditions to ensure proper removal efficiency. Influe:
is added at cne end of the ring where it is aerated and circu-
lated by a rotor. The effluernt is drawn off at the oppcsite enz
of the ring from the influent. Further description cf the
process can be found In Metcalf and £Z48y [2]). Treeatment pzra--

eters inclucde organic ané hydéraulic loaclngs detenticn tirme.

- -

mean cell retenticn time, and flow velocity.

-

(n (D

i I L |
e (st D

[ 2N

-

Nencenventicnal pollutants removed by the lon exchange prccess
&re: lren, phesgherus, ammonia, ccler, aluminum, mancanese,
Parium, tin, TKN, nitrate, corrosion inhibitor, and surfactancs
TreztaZlllTv ATIIcach
There ere & .arge nurmZer cf 1on exchange materials thet can e
vsed fcr pellutant remcval depending on the contaminant and :-:s
inflcent cc:ce::ra.lcn. Some ccensideration to the prcper ex-
changce materie: shculd be completed prior toc commencing the
study Frgaretus recp;-ed fcr a bench-scale study inciudes a
cy.indrical icn excrange bed, tanks for solution storage, and
wrter cf purps. Depending c“ the wastewater to be treated and

the excrhange resin used, filtration units before or an ammcnie-
t:;pp ng unit after the ion exchange unit may be necessary.
teps for the treatability tests are to pack the coclumn with the

exchange resin to a depth of apprcximately 0.25- to 1.0-m.
Wastewater 1s added at the top of the exchanger under pressure,
passes through the resin bed and exits at the bottom. Hydraul:ic
loacdings shculd be appreximately 0.2 to 0.4 m3/m2-min. Once the
bed :s exhausted Dbackwassing, regeneration and rinsing processes
should be tested to check on economics of the technology. nflu-
ent and effluent ccncentrations are measured and percent remcva.s
calculated to determine the technology feasibility. The factcrs
that affect perfcrmance are the exchange capacity (a measure of
the totel uptake of a specific ion), selectivity (preference of



one kind of exchangeaf:e icnh cver ancther), and functionality
h

(types cf ions that are exchanged) of the res: 'C stage
exchangers are often used to improve treziment perfc::ance anz
remove a larger variety of pollutants. The wastewater s firss

passed through a cation exchanger where the pcsitively charges

ions are replaced by hydrogen ions. Then the wastewater passes
over an anionic exchange resin where necative ions are reclaced
by hydroxide 1ions.

REVERSE OSMOSIS (RO)

(=)

Pcllutan*t Arplicebil:ity

{8
()

Nonconventional pollutants remcved -y reverse osmosis are i

ren,
phespherus, ammonia, cclor, aluminum, flucricde, manganese, narius
tin, TKN, nitrete, crganic nitrogen, ccrresion inhibiter, and
surfactants.

Treatabilitv iztoreach

The chemicals regulrecd for a bench-scale treatability stuly weull
be thcse used te lcwer the pE to a rangce of &4 to 7 in orier o
Frevent scaling. Mem:irane materials zre widespread, wi.th the twe
mostT cemmen types beilng cellulcse acetate ané nylon. The arza-
ratus for the treztatility stuldy includes pretreatrent eJuLprent
2 reverse osmos.s un.t ané a high tressure pumz. A typical
full-scelie crerzticn woulcd reguire gbcut 4300 te 60C psi pressure
at atcut 20 to 25°C Tre wastewater 1s first pretrezted, usually
with a carkcn adscrriicen unit. The flcw then goes 1ntl the Rl
unit &t cne end under pressure and the rerkrane separates the
pSLlutent anc product weter. The preoduct effluent exits =T poIis
at the sicde anc the ccncentrated trine ex.ts at the cgpecsote enc
to the influvent. Influent and-efiluent TenmecentratIions ere rezs-
vred and compared tc dete:r:. treatrent effiiclencies. Flux
rztes th.cngh tne mernzrene should be arcreximately 0.20 teo C.tl
r?/day/m?2. ©Pararteters affecting performance include the remirane
type, the operating pressure and the pcllutant to be remcved

Follutant Applicabilitv

Dechlorination is used to remove the free or combined chlecrine In
wastewater.

Treatability Approach

Commonly used chemicals for the reduction of the chlorine are

sulfur dioxide (SO,), sodium sulfite, sodium metatisulfate, and
scdium thiosulfate. For a bench-scale treatability stucy appa-
ratus reguired will be holding tanks fcr the SO, gas and waste-
water, injection lines for the SO, cas, an ecductor, and a2 mix.n



tarnk. Because the recuir contact time for the SO, ané chlcr:irne
is small (less than 5 seccnds) a contact charber is not necessary.
Chemical (ccmmonly sullur dicxide) feed rate should be approx:-
mately 1.1 1lb/.b residual chlorine. Feed rates for other cher:-
cals will vary. The bench-scale procedure requires the S0, gas
to flow from the holding tank to an eductor where the SO, 1s
mixed with water to ferm a liguid solutien. This soluticn is
then fed into a mixing tank where the scolution water and chlori-